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Index Description Q‘ty Index Description Q‘ty

1 Nut (M8) 2 27 Key 1

2 Spring washer (M8, 5/16“) 3 28 Motor frame 1

3 Handle 1 29 Shim 1

4 Outer case 1 30 Washer (M20*46.5*1T) 1

5 Screw (flat hex. M6*180) 4 31 Bearing (ZZ*6304*C3) 1

6 Spring washer (M6, 1/4“) 19 32 Gasket 1

7 Gasket 1 33 Bearing bracket 1

8 Motor cover 1 34 O‘ring (2.62mm*120.3) 1

9 Screw (round cross M4*8) 2 35 Screw (flat hex. M5*12) 3

10 Shim 1 36 Mechanical seal 1

11 Capacitor 1 37 Seal bracket 1

12 Screw (cross M4*12) 2 38 O‘ring (1.9mm*4.8) 1

13 Thermal protector 1 39 Screw (round cross M6*15) 1

14 Gasket 1 40 Screw (flat hex. M6*25) 4

15 Switch plate 1 41 Oil seal (25mm-40*8) 1

16 Wave washer (BWW-6203) 2 42 Shaft sleeve (25mm*18*15H) 1

17 Bearing (ZZ*6203) 1 43 Impeller 1

18 Washer (M17*39*1T) 1 44 Washer (M8*22*2T) 1

19 Shaft/Rotor without bearing 1 45 Screw (M8*20) 1

20 Insulating sheet (123mm*50) 1 46 Screw (M6*81) 4

21 Stator 1 47 O‘ring (2.62mm*171.12) 1

22 Nut (M5) 2 48 Pump casing 1

23 Spring washer (M5, 3/16“) 5 49 Nut (M6) 4

24 Cable 1 50 Strainer (93.5*176) 1

25 Washer (4mm) 1 51 Screw (flat hex. M6*55) 3

26 Earth lead 1
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